
Spare Parts List

Row crop cleaner
VRC-HD



Tab. 1



Spare parts list / VRC-HD   Date: 06.09.2007      Tab.1

Fig. Serial no. Part no. Pieces Notes
1 360153200 MAIN BEAM WLD. 4 ROWS
1 360153300 MAIN BEAM WLD. 6 ROWS
2 3601219081 LOWER HITCH WELDMENT CAT.II
3 360154500 SUPPORT LEG BEAM
4 3601219023 TOP HITCH CAT.II CAT.II

5 3601019535 STAND WELD.
6 102010032 PIN
7 100333011 COTTER PIN 4 mm
8 71000622357 TOP BOLT
9 300323046 LYNCH PIN 11x45

10 7000540910 BOLT M16x240
11 3630373030 U-BOLT 180x220x16 M16
12 300332009 WASHER M16 DIN126
13 300316023 LOCK NUT M16 DIN985
14 3630373031 U-BOLT 180x220x20 M20

15 300001988 BOLT 28x154
21 300332034 WASHER M20 DIN126
22 300316016 NUT M20 DIN985
23 300304125 BOLT M24x120 DIN931
24 300332035 WASHER M24 DIN126

25 300316040 LOCK NUT M24 DIN985
26 3601018530 HITCH ASSEMBLY BUSHING



Tab. 2



Spare parts list / VRC-HD   Date: 06.09.2007      Tab.2

Fig. Serial no. Part no. Pieces Notes
1 3601219048 CENTRE SECTION 4 ROWS
1 CENTRE SECTION 6 ROWS
2 300304106 BOLT M20X50 DIN933
3 100323270 RUBBER BUMPER M10
4 360154500 SUPPORT LEG BEAM WLD.

6 3601219053 HINGE PIN 40X224
7 300323102 SPRING PIN 10X65 DIN1481
8 3601219049 WING WELD. 2 ROWS
8 3601219050 WING WELD. 3 ROWS
9 105150076 PIVOT ARM

10 3601219052 PIVOT ARM LOWER PIN 25X204
11 300323013 SPRING PIN 10X40 DIN1481
12 3601219057 PIVOT ARM BUSHING
13 300316016 LOCK NUT M20 DIN985
14 3601219023 TOP HITCH CAT.II WLD. CAT. II

15 3601219081 LOWER HITCH WELDMENT CAT. II
16 300323046 LYNCH PIN 11X45
17 71000622357 TOP BOLT
18 3601018530 HITCH ASSEMBLY BUSHING
19 300304125 BOLT M24X120 DIN931

20 300332035 WASHER M24 DIN126
21 300316040 LOCK NUT M24 DIN985
22 7000540910 BOLT M16X240 DIN931
23 300332009 WASHER M16 DIN126
24 300316023 LOCK NUT M16 DIN985

25 3630373031 U-BOLT 180x220x20 M20
26 300001988 BOLT 28x154
28 3601019535 STAND WELD.
29 102010032 PIN
30 100333011 COTTER PIN 4MM

37 3630373030 U-BOLT 180x220x16
38 300332034 WASHER M20 DIN126
39 300316016 LOCK NUT M20 DIN985
40 101200667 BOLT 25X110
41 100333008 SPLIT PIN 8X40 DIN94

42 105186020 WING LOCK BOLT
43 100333014 LYNCH PIN 8X40



Tab. 3



Spare parts list / VRC-HD   Date: 06.09.2007      Tab.3

Fig. Serial no. Part no. Pieces Notes
1 3601219084 GANG MOUNTING WELDMENT
2 3601219015 UPPER ARM WLD.
3 3601219016 LOWER ARM WLD.
4 3601219178 PARALLELOGRAM WELDMENT
5 360003481 INNER BUSHING

6 300304090 BOLT M16X160 DIN931
7 371081900 CRANK
8 371002351 CUP 32x16
9 3601219184 GAUGE WHEEL WELDMENT

10 300304057 BOLT M12X35 DIN933

11 300316021 LOCK NUT M12 DIN985
12 371081800 SPINDLE
13 3601219168 GAUGE WHEEL ARM WLD.
15 101019221 RUBBER WHEEL CPL. 12”x4”
16 100304012 BOLT

17 100332003 LOCK NUT M8 star
18 300315018 NUT M8 DIN934
19 100423017 WHEEL HALF – W. HUB with axle

19A 100423016 WHEEL HALF – W/O HUB w/o axle
20 100423015 AXLE

21 101019111 TYRE 12"x4"
22 3630373030 U-BOLT 180x220x16 M16
24 300332009 WASHER M16 DIN126
25 300316023 LOCK NUT M16 DIN985
29 300316016 LOCK NUT M20 DIN985

30 371002353 BUSHING
31 300332034 WASHER M20 DIN126
32 300304162 BOLT M8X60 DIN931
33 300316027 LOCK NUT M8 DIN985
34 300421002 GREASE NIPPLE M6x1 H1

35 371002353 BUSH
36 300304162 BOLT M8x60 DIN931
37 300316027 LOCK NUT M8 DIN985



Tab. 4



Spare parts list / VRC-HD   Date: 06.09.2007      Tab.4

Fig. Serial
no.

Part no. Pieces Notes

1-18 360154600 HYDRAULIC KIT
1 100333008 SPLIT PIN 8X40 DIN94
2 105021200 BOLT 25X99
3 100333008 SPLIT PIN 8X40 DIN94
4 105021208 RING

5 101000310 HYDRAULIC CYLINDER 75X400
6 100333008 SPLIT PIN 8X40 DIN94
7 101000786 BOLT 24X78
8 101200667 BOLT 25X110
9 100413042 COPPER WASHER ¼” (13,5x18x1)

10 100420030 NIPPLE 1/4” X 1/4”
11 100420031 T-PART ¼”
12 101200208 HYDR. HOSE 1550mm
13 101200197 HYDR. HOSE 2050mm

14-17 107300570 HYDR. HOSE CPL. 1510mm

16 100413043 SEAL RING ½”
17 100420042 QR CLAMP B5602-8-10
18 101000797 REPAIR KIT FOR CYLINDER



Tab. 5



Spare parts list / VRC-HD   Date: 06.09.2007      Tab.5

Fig. Serial no. Part no. Pieces Notes
1 360003478 TINE BAR REAR
2 3601219203 CONSERTINE BRACKET
4 3601219021 TINE BAR FRONT
5 101019085 EHF CLAMP
6 300304058 BOLT M12X40 DIN933

7 300304052 BOLT M12X110 DIN931
8 300316021 LOCK NUT M12 DIN985
9 360154300 TINE KIT VTM VRC-HD (1 TINE)

10 101000725 VTM 475 TINE W/O SHARE
11 101000553 SHARE 7" – INCL. 2 BOLTS+NUTS

12 101000701 CLAMP FOR VT 475
13 100304036 BOLT M12X50 DIN558
14 300315003 NUT M12 DIN934
15 300304057 BOLT M12X35 DIN933



Tab. 6



Spare parts list / VRC-HD   Date: 06.09.2007      Tab.6

Fig. Serial
no.

Part no. Pieces Notes

1-52 360154100 SUPPORT WHEELS - 2 PCS.
1 3601219075 SUPPORT WHEEL ARM RH
1 360154700 SUPPORT WHEEL ARM LH
2 360129900 SUPPORT WHEEL BRACKET WLD.
3 3630373030 U-BOLT 180x220x16 M16

4 300332009 WASHER M16 DIN126
5 300316023 LOCK NUT M16 DIN985
6 71208007951 U-BOLT 81x120x16 M16

41 100423036 BEARING SEAL PLATE
42 100401030 BALL BEARING 6206

43 100423062 DISTANCE PIPE
44 100423073 RIM 6,75X14 ½”
45 300421002 GREASE NIPPLE M6X1 H1
46 100401028 BALL BEARING 6305
47 100423064 WASHER PLATE

48 300316023 LOCK NUT M16 DIN985
49 100423065 COVER
50 100423071 TUBE 200/60-14,5 TR15
51 100423070 TYRE 24X8.00-14,5 4PLY
52 105150250 WHEEL CPL. 24X8.00-14,5



Tab. 7



Spare parts list / VRC-HD   Date: 06.09.2007      Tab.7

Fig. Serial no. Part no. Pieces Notes
1-46 360153800 STABILIZING DISC CPL.

1 360155200 DISTANCE BRACKET WLD.
2 360155100 STABILIZING DISC CPL.
3 3630373030 U-BOLT 180x220x16 M16
4 300332009 WASHER M16 DIN126

20 101050192 COVER
21 300407009 RETAINING RING 25X1,2 DIN471
22 100401032 BALL BEARING 6205 2RS
23 101017976 AXLE TUBE
24 300304035 BOLT M10X35 DIN933

25 101017393 HUB
26 101019364 STABILIZING DISC
27 101019374 HUB FLANGE
28 300316020 LOCK NUT M10 DIN985
31 100316013 NUT - LOW ¾” cl.10 DIN936

32 100302042 BOLT M20X160
33 101019342 FORK WELDED STABILIZER
34 300315003 NUT M12 DIN934
35 101019346 ADJUSTMENT BRACKET
36 300316023 LOCK NUT M16 DIN985

37 300304094 BOLT M16X50 DIN933
38 300315006 NUT M16 DIN934
39 101019350 GUIDE COULTER TENSION BOLT
40 101019349 GUIDE COULTER SPRING
44 101017177 MOUNTING FORK

45 101019223 BOLT
46 300421002 GREASE NIPPLE M6X1 H1



Tab. 8



Spare parts list / VRC-HD   Date: 06.09.2007      Tab.8

Fig. Serial no. Part no. Pieces Notes
53 101000813 CLAMP 32X12 w/o nut
54 300304056 BOLT M12X30 DIN933
55 3601219021 TINE BAR FRONT
56 100311000 BOLT M6X15 DIN603
57 101016155 SHIELD, LEFT LH

58 100407011 RETAINING RING 20X1,2 DIN471
59 300401017 BALL BEARING 6204 2RS
60 101016225 AXLE
61 101017270 BEARING HOUSE
62 360155300 ROLLING SHIELD ARM WLD.

63 100333009 SPLIT PIN 3,2X36 DIN94
64 101017013 BUSHING
65 101016204 HOLDER F. PLANTPROTECTER LH LH
66 300332044 WASHER M12 DIN9021
67 300315003 NUT M12 DIN934

68 100332002 STAR WASHER M6 DIN6798A
69 300332044 WASHER M12 DIN9021
70 100332005 STARR WASHER M12 DIN6798A
71 300304054 BOLT M12X20 DIN933
72 300323028 SPRING PIN 6X24 DIN1481

73 101016157 LOCKING PAWL
74 100331009 WASHER M20
75 101016203 HOLDER F. PLANTPROTECTER RH RH
76 101016156 SHIELD, RIGHT RH



360 159 500 Sep-2007


